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11I5 DASHERA SCHEME Sample Descriplion - DOR  03-Jun-2013
KOTA-324009 RAJASTHAN SANDSTONE

|EC CODE MUMBER: 1338003452
PhanelFax: 9529&-1221

D NOL 1306030011
S NATURAL STONE

~ S.NO. TEST RESULTS Protocol
\ w3 ¥
. Water Absorption. % by wt. 0.42 EN. 13?5?2.63?1
7. Chemical Resistance Passes the test EI\‘-IEf';].
3. Compressive Strength kg/em’ 5?;; gigﬁ%@ggﬁ
: tr}ri;l:gl::iﬁhmm ' EN-12372:2006, EN-12371:2001

a. Flexural Strength after 12 cycles freeze/ thaw 33.2 Mpa

. 48 cy freeze/ thaw 32.8 Mpa
b. Flexural Strength after ﬂ_ES cycles freez SRt

6. Resistance to wear (mm)
Avo. Wear fé%
Individual Wear .6 / e
7k Slip Resistance EN-14231:2003
(a) SRV Dry ;g
SRV Wet s
8. I:{?u].tncés ( mm) 0.6 EN-1341;2012 Annex- A
9. Dimensions EN-1341:2012 Annex- A
(a) Length(mmn} 300.7
b) Width (mm).
2 {I\-ﬂeﬂ.ﬂ 299.9
Max. 300.1
Min. 2098
(¢) Thickness(mm)
Mean 23.2.
Max. 23.5
Min. ’2;2.[?
d) Diagonal Difference(mmy} ) o
10. "'.}ESLHI Auppaaraucc - Light Brown coloured , EN-1341:2012

square in shaﬁgj veins on upper face
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NABL accredited, BIS.DGS & D, DDA, MOEF, DGCA approved,
TRA - 051240 ISO - 9001: 2008, 1SO 14001 : 2004 & OHSAS 18001:2007 Certified Laboratory
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